PARTS MANUAL

MULTIQUIP

StreetPro SERIES

MODEL SP118

PROFESSIONAL PAVEMENT SAW
(HONDA GX390U1QWT2 GASOLINE ENGINE)

Revision #2 (09/26/19)

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.

PN: 38270



SUGGESTED SPARE PARTS

SP118 PROFESSIONAL PAVEMENT SAW WITH HONDA GX390U1QWT2 GASOLINE ENGINE
1 to 3 units

Qty. PN Description

30 20478 HAND GRIP

4. 2627 e GREASE ZERK, SPINDLE BEARING
4. 1162 A ... CAP, GREASE ZERK

K R 13249......ccve. BELT (3VX315) 13HP HONDA

3.......9807956846.......... SPARK PLUG, BPRGES, NKG
1o, 17620Z0T305 ....... TANK CAP, CHROME PLATED
2.......17210ZE3010.......AIR CLEANER ELEMENT
T 28462ZE3WO01......ROPE, RECOIL STARTER

2.......28086-001 ............ 8" REAR WHEEL
2.......26221-001 ............ 4" FRONT WHEEL
T 29013-001 ............ 1-1/2" BOX WRENCH

Part numbers on this Suggested Spare Parts list may
supersede/replace the part numbers shown in the
following parts lists.

SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19) — PAGE 5



NAMEPLATE AND DECALS

MULTIQUIP

OXO@)

COUNTER
CLOCKWISE

A

CHECK

<
®

\‘f

\‘f

GEAR DRIVE | GEAR DRIVE

CHECK

)

HOT

A

BELT DRIVE | CLOCKWISE
LIFTING POINT|LIFTING POINT

\‘f

LUBRICATION | LUBRICATION

\‘f

LUBRICATION | LUBRICATION

A\ CAUTION
\Winen Larger Blade and G

= ———

\V' D
N
N\ Y

MULTIQUIP

PAGE 6 — SP118 PAVEMENT SAW « PARTS MANUAL — REV. #2 (09/26/19)



NAMEPLATE AND DECALS

—_

1A#
1B#
1C#
1D#
1E#
1F#
1G#
1H#

O©oo~NooOorh~widd

10

12
13
14
15
16
17
18
19
20
21

PART NO.
11246

13118
20525
35137

35453
36099
38208
38209
38210
38211
38212
38213
38226
25867
25491
25250-001
25249-001
23330-001
22122-001
25678

PART NAME QTY. REMARKS
DECAL SET, INTERNATIONAL STDS.......ccccoverrivrien L F INCLUDES ITEMS W/#
DECAL, BELT DRIVE 1
DECAL, CHECK OIL 2
DECAL, HOT SURFACE 2
DECAL, LIFT POINT 1
DECAL, LUBRICATION 2
DECAL, GEAR DRIVE 4
DECAL, CLOCKWISE ROTATION 1
DECAL, COUNTER-CLOCKWISE ROTATION 1
DECAL, POWDER COATED 1
DECAL, WARNING CA PROP 65 1
DECAL, READ MANUAL, ASK FOR TRAINING 1
DECAL, MQ CE SERIAL PLATE ........ccooenirriiriinnenne. 1
DECAL, GUARANTEED SOUND POWER 121DB 1
DECAL, SAFETY 1
1
1
1
1
1
3
1
2
1
1
1
2
1
1

.......... CONTACT UNIT SALES

DECAL, DEPTH INDICATOR DATUM
DECAL, RAISE/LOWER

DECAL, CE/SAFETY

DECAL, DEPTH INDICATOR CAM

DECAL, SP1, BLACK

DECAL, MQ MULTIQUIP, BLACK

DECAL, CE, BLACK, 1.25 X 1.75

DECAL, ROTATION IN DISPLACE 1.80 X 4.25
DECAL, BLADE ROTATION, CW, .75 X 2.25
DECAL, BLADE WARNING, FEET

DECAL, BLADE WARNING, HANDS

DECAL, CAUTION "BELT DRIVE"

DECAL, CAUTION - RX-W

DECAL, BLADE ROTATION, CCW, .75 X 2.25

SP118 PAVEMENT SAW  PARTS MANUAL — REV. #2 (09/26/19) — PAGE 7



CONSOLE FRAME ASSY.

NOTES

A ROUTE OTHER END OF
KILL WIRE TO ENGINE

PAGE 8 — SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19)



CONSOLE FRAME ASSY.

PART NO.
0106
0202
3233
9154
19266
20478
22167
35122-402
35131
37247
38148
38157
38377
38183
38191
38215
38218
38273
49048
49070
35127
29013-001

PART NAME QTY. REMARKS
NUT, HEX JAM 5/16-18

SCREW, HHC 5/16-18 X 1 ZINC
WASHER, FENDER, 1.50D X 3/8ID
SCREW, HHC 3/8-16 X 1-3/4

NUT, BLIND 1/4-20 X 10GA

GRIP, HANDLE

SCREW, HHC 3/8-16 X 6.5 GRADE 5
VALVE, GLOBE 1/2 FNPT BRASS
CLAMP, DESTACO MODEL 609
KNOB, DEPTH STOP CONTROL

HANDLE
CONSOLE FRAME.........coooinnieeniniseersersennns o, S/INWG0308946 AND BELOW
CONSOLE FRAME..........oooeninieeneineieeernenneneens v, S/N WG0308947 AND ABOVE

ISOLATOR, RUBBER DUROMETER RATING 60
GROMMET, RUBBER .375ID X .8750D
COVER, CONSOLE

HARNESS, KILL WIRE 70"

CHASSIS, ISOLATOR, GRAY

SCREW, HHFS 1/4-20 X 3/4 GR5

NUT, FLANGED 1/4-20 SERRATED

SWITCH, KILL MAGURA

WRENCH, BOX END 1-1/2

O T 0 e S e N S T T ) & I G ' I SNG G

—
nNo

—_ — 00

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 9



PLATFORM FRAME/UNDERCARRIAGE ASSY.

NOTES:

APPLY LOCTITE® BLUE 242 TO
LOCKING COLLARS AND BEARINGS

PAGE 10 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



PLATFORM FRAME/UNDERCARRIAGE ASSY.

QOGJ\IO)CHAOOI\)—L‘Z
o

PART NO.
07402-024
1284
10136
11138
11149
26121-001
8151
38172
38194
25181-001
2621
25677
60091
1162 A
28086-001

PART NAME QTy. REMARKS
PIN, ROLL 1/8 X 1-1/2 PLATED 2
SCREW, HHC 3/8-16 X 1-1/2 4
WASHER, FLAT SAE 3/8 4
HOUSING, P-BLOCK BEARING 2
BEARING, BALL SB-204-12 2
WHEEL, FRONT 4 X 1.5 2
WASHER, FLAT SAE 3/4 8
CHASSIS FRAME 1
1
4
2
2
1
2
2

WHEEL BASE

COLLAR, LOCKING

FITTING, GREASE ZERK STR 1/4-28
SPACER, REAR AXLE BEARING C 1 18"
LOCTITE #242, BLUE

CAP, GREASE ZERK

WHEEL, 8 X 2 X .75 ROLLER BEARING REAR

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 11



RAISE/LOWER ASSY.

OLD STYLE
RAISE/LOWER ASSY.
(S/N WG0308946 AND BELOW)

NEW STYLE
RAISE/LOWER ASSY.
(S/N' WG0308947
AND ABOVE)

WHEEL

BASE

WHEEL
BASE

PAGE 12 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



RAISE/LOWER ASSY.

(OOO\IO)O‘I-PI\)—L‘Z
o

—_ ok b 1k k. k. L L 1
O©Oo~NOoOOCoOorTPk~,wWDND—-O

19%
20
20%
21
22
23
24
25
26
26
27
27%
28
28
29
30
31
32%
33%
34%
35

PART NO.
0122C
1570
2621
5283
49071
11963
20817
23284-001
35235
36128
38161
38163
38164
38165
38167
38168
38176
38177
38372
38179
38371
38180
38195
38219
49048
49070
925381
925381
10133
0161 D
38214
38370
1162 A
1577
38368
38369
0300 B
5283
38376

PART NAME

SCREW, SHS 3/8-16 X 1/2

SCREW, HHC 3/8-16 X 3.75
FITTING, GREASE ZERK STR 1/4-28
NUT, NYLOC 5/16-18

NUT, FLANGED 5/16-18 SERRATED
BOLT, CARRAIGE 5/16-18 X 1
WHEEL, HAND

BEARING, FLANGE .34 SQ. X 3/4 BORE
WASHER, NYLON 3/8ID X .060D
WASHER, NYLON 1/2 ID
RAISE/LOWER STOP

ACME ROD, 3/4-6 THREAD

SPACER, 1.00D X .79ID X .25L
HANDWHEEL, 8" DIAMETER
RAISE/LOWER ASSY.

PIN, SPRING SLOTTED .250 X 2.00
GEAR RACK

CAM, 5.75" DIAMETER .......ccceviriririin,
CAM, DEPTH INDICATOR.........ccocovverirrirnnn.
SHAFT, STEPPED .500D X 5.707 L...............
SHAFT, DEPTH INDICATOR .......ccooevirrirne.

SHIM, .730D X 1.180L

SCREW, SHLD .375D X 2.00L 1/4-20 SHC
HANDLE, HAND WHEEL

SCREW, HHFS 1/4-20 X 3/4 GR5

NUT, FLANGED 1/4-20 SERRATED PLTD

SCREW, SET 1/4-20 X 3/8 .....c.ovvvviirirriine,
SCREW, SET 1/4-20 X 3/8 .....c.cvvvvvirrirrirne.
NUT, NYLOC 3/8-16 ......covererirrirercereirieninnne
NUT, HEX FINISH 5/16-18.........ccccovniiriininne.
PINION/BUSHING ASSY. .......cocovirrirriinininnns
GEAR, DEPTH INDICATOR SPUR ................

CAP, GREASE ZERK
COLLAR

BUSHING, SPLIT FLANGED, .5 D ................
WASHER, BELLVILLE, .625 X .317 X .022 ....
WASHER, FLAT SAE 5/16........cccocninirrirernenne.
NUT, NYLOC 5/16-18 ........covevieiiiirisicns
GEAR/SHAFT ASSY ..o

QTY. REMARKS

T
1
1
1
2
2
2
1
1
2
2
1
1
1
1
1
1
1

...... 1
1
1
1
1
1
1
2
2
1
2
1
1
1
1
1
1
2
2
1
1
1

.......... S/N' WG0308946 AND BELOW
.......... S/N'WG0308947 AND ABOVE
.......... S/N' WG0308946 AND BELOW
.......... S/N'WG0308947 AND ABOVE

.......... S/N' WG0308946 AND BELOW
.......... S/N'WG0308947 AND ABOVE
.......... S/N' WG0308946 AND BELOW
.......... S/N' WG0308947 AND ABOVE
.......... S/N' WG0308946 AND BELOW
.......... S/N' WG0308947 AND ABOVE

.......... S/N' WG0308947 AND ABOVE
.......... S/N' WG0308947 AND ABOVE
.......... S/N' WG0308947 AND ABOVE
.......... S/N' WG0308947 AND ABOVE
.......... INCLUDES ITEMS W/%

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 13



LIFTING BALE ASSY.

/5

ﬁ CHASSIS
FRAME

S

PAGE 14 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



LIFTING BALE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 38200 BALE, LIFTING 1
2 22106 SCREW, HHFS 3/8-16 X 1.25 ZINC 4

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 15



POINTER ASSY.

PAGE 16 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



POINTER ASSY.

=
o

— ©O©ooO~NOoOCO1T AW —

PART NO.
28646-351
15830
10133
EM923025
1023

1456
0166 A
28649-001
28648-001
28647-001

PART NAME

BLADE GUIDE WELDMENT
SASH ASSY, POINTER, 6-1/2'
NUT, NYLOC 3/8-16

WASHER FLAT 3/8 SAE

SCREW, HHC 3/8-16 X 1-1/4 GR 5
NUT, HEX FINISH 3/8-16
WASHER, LOCK 3/8 MED
SPANNER BUSHING CSI

WHEEL, 3 X 1.25 X .5 1D POLY CSI
POINTER

REMARKS

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 17



BLADE SPINDLE ASSY.

CHASSIS
FRAME

PAGE 18 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



BLADE SPINDLE ASSY.

QOGJ\IO)CHAOOI\)—L‘Z
o

PART NO.
915165
0448
28081-001
28807-002
28811-001
38205
38248
07038-016
26928-004
TBD
24894-024
06922-003

PART NAME

SCREW, HHC 7/16-14 X 3
WASHER, FLAT SAE 7/16
BEARING, PILLOW BLOCK
SPINDLE, BLADE

FLANGE, BLADE INNER

KEY, 1/4 SQUARE X 3

SPACER, 1.25X1X .5

NUT, HEX JAM 1" -14 PLATED
FLANGE, BLADE OUTER

BLADE

PIN, DOWEL 3/8 X 1-1/2 NO PLATE
NUT, HEX JAM LH SIDE 1-14 PLATED

Qry.

REMARKS

4

[ N - PSS W Wi W S & I S 0 N o

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 19



BLADE GUARD ASSY.

PAGE 20 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



BLADE GUARD ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1$ 0181B WASHER, LOCK 1/4 MED 4

2% 0424 SCREW, HHC 1/4-20 X 1-1/4 4

3% 0948 WASHER, FLAT SAE 1/4 4

4% 0949 NUT, HEX FINISH 1/4-20 4

5% 10024 NUT, NYLOC 1/4-20 2

7$ 14233-004 FITTING, PLASTICY, 3/8 BARB USP 64016 1

8% 18626-001 SPRING, TENSION - GUARD BLADE 2

9% 29406-353 BLADE GUARD, 18" BARE 1

108 22129-001 PIPE STRAP 3/8 2

11§ 49048 SCREW, HHFS 1/4-20 X 3/4 GR5 4

12§ 38274 SCREW, HHFS 3/8-16 X .75 ZINC 2

13§ 60021 HOSE, 38ID X 5/80D BRAIDED PVC "PAC"........ 25 e, SOLD IN FT. LENGTHS
14§ 29978-001 POST SUPPORT 2

15 38247 COVER, BLADE GUARD CUTOUT 1

16%  28729-005 SPLASH GUARD 1

17 38216 BLADE GUARD ASSY. 18" ......coiririniererriiniiennns LT INCLUDES ITEMS W/$

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 21



ENGINE ASSY.

CHASSIS
FRAME

QL -
N
X?./Vy
g 2N .

Z 2 &

Q S

>,

@, N /0wy S

@ﬁ< .o
a4/ 1/ /)

&

PAGE 22 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)




ENGINE ASSY.

cn.hoor\:m—s‘z

PART NO.
15103
0669 A
1207
19470
5283
27044-001

PART NAME Qry. REMARKS

ENGINE, HONDA 13HP GX390UQWT2 1

SCREW, HHC 5/16-18 X 2-1/4 .......ccoriiiinne. 4o, SN XL0308587 AND BELOW
SCREW, HHC 5/16-18 X 1-3/4 .......ccvirririern. L SN XL0308588 AND ABOVE
WASHER, FLAT USS 5/16 10

NUT, NYLOC 5/16-18 4

SPACER, 3/B........cooerirnieesses PO SN XL0308587 AND BELOW

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 23



BELTS AND TENSIONING ASSY.

ENGINE
CHASSIS
FRAME
‘
BLADE '

SPINDLE \

PAGE 24 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



BELTS AND TENSIONING ASSY.

oA WMNON ==
o

PART NO.
23665-001
13249

16779-006
25172-003
23811-352
EM923025
10133

PART NAME Qry. REMARKS

PULLEY, 3F3V26 X 1

BELT, 3VX315...ois
BELT, 3VX300.......cooiriiriririncneses
PULLEY, 3F3V33 X 1.25

BELT TIGHTENER

WASHER, FLAT 3/8 SAE

NUT, NYLOC 3/8-16

2

3
3
1
1
1
1

................ SN XL0308587 AND BELOW
................ SN XL0308588 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 25



BELT GUARD ASSY.

CHASSIS
FRAME

PAGE 26 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



BELT GUARD ASSY.

oacnbool\)—s‘z

PART NO.
38185
29745-354
EM923025
0166 A
0205
36720

PART NAME Qry. REMARKS
BELT GUARD 1
SPINDLE GUARD 1
WASHER FLAT 3/8 SAE 1
1
1
2

WASHER, LOCK 3/8 MED
SCREW, HHC 3/8-16 X 1
SCREW, HHFS 5/16-18 X 3/4 GR5

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 27



WATER SYSTEM ASSY.

WATER
HOSE
/

CONSOLE
FRAME

BLADE
GUARD

PAGE 28 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



WATER SYSTEM ASSY.

oowovm#oom—s‘z
o

PART NO. PART NAME Qry. REMARKS
15544 FITTING, BRASS 1/2FP - 3/4F GRDN, STR 1
49070 NUT, FLANGED 1/4-20 SERRATED PLTD 2
16378-005 U-BOLT, 1/4-20 THREAD 1
23252-002 FITTING, 90, STREET 1/2FP - 1/2MP GALV 1
11708 FITTING, NIPPLE 1/2MP X 2.5 1
35122-402 VALVE, GLOBE 1/2 FNPT BRASS 1
23566-001 VALVE, PLASTIC 90 1/2MP X 1/2 BARB 1
23255-011 HOSE, WATER 1/2 X 26" BRAID PVC 1

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 29



OPTIONAL WATER TANK ASSY.

CHASSIS
FRAME

___________________________________________________

PAGE 30 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



OPTIONAL WATER TANK ASSY.

PART NO.
SP1WK
38255
28089-001
60002
24778-003
9091
49071
38252
36720
38253

PART NAME Qry. REMARKS

WATER TANK ASSY.....c.ooovvrerneninerenenenen T, INCLUDES ITEMS W/@
CORD, 3/8" X 20", BUNGEE

TANK, WATER, WITH SPIGOT VALVE
HOSE, PVC CLEAR .375 DIA X .5 DIA
FITTING, BRASS 3/8 BARB X 3/4F GRDN
SCREW, HHFS 5/16-18 X 1 GR5

NUT, FLANGED 5/16-18 SERRATED PLTD 11

S e A

BRACKET, 5 GAL WATER TANK 1
SCREW, HHFS 5/16-18 X 3/4 GR5 7
SUPPORT, WATER TANK BRACKET 1

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 31



HONDA GX390U1QWT2 ENG. — AIR CLEANER ASSY.

PAGE 32 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — AIR CLEANER ASSY.

PART NO.
16271ZE2010
17210ZE3010
17218ZE3000
17219ZE3840
17230ZE3841
17232891000
17238ZE2310
17239ZE3840
17410ZE3840
17470ZE3842
17475ZE3841
17476ZE3841
90142MB0000
90325044000
90009ZE2003
9405006000

PART NAME QrTy. REMARKS
GASKET, ELBOW 1
ELEMENT, AIR CLEANER ... 1
FILTER, OUTER 1
SEAL, AIR CLEANER COVER 1
COVER, AIR CLEANER (CYCLONE) 1
GROMMET, AIR CLEANER 1
COLLAR, AIR CLEANER 2
1
1
1
1
1
5
2
1

................ INCLUDES ITEMS W/@

COLLAR B, AIR CLEANER

ELBOW, AIR CLEANER ........ccccviriiirrciriiniins
CASE, PRE AIR CLEANER

CAP, PRE AIR CLEANER

GUIDE, PRE AIR CLEANER

SCREW, PAN 5X16.5

WINGNUT, TOOL BOX SETTING

BOLT- WASHER 6X22

NUT, FLANGE 6MM 21

................ INCLUDES ITEMS W/#

SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19) — PAGE 33



HONDA GX390U1QWT2 ENG. — CAMSHAFT ASSY.

PAGE 34 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CAMSHAFT ASSY.

=
o

O©CoOo~NOoOOCOTPA~WwWwhND —

PART NO.

14100ZF6WO1
14410ZE3013
14431ZE2010
14441ZE2000
14451ZE1013
14568ZE1000
14711ZE3000
14721ZE3000
14751ZE2003
14771ZE2000
14773ZE2000
14775ZE2010
14781ZE2000
14791ZE2010
90012ZE0010
90206ZE1000
12209ZE8003

PART NAME

CAMSHAFT ASSEMBLY .......ccovvrrvreerirnne.

ROD, PUSH

ARM, VALVE ROCKER

LIFTER, VALVE

PIVOT, ROCKER ARM

SPRING, WEIGHT RETURN
VALVE, INTAKE

VALVE, EXHAUST

SPRING, VALVE
RETAINER,INTAKE VALVE SPRING
RETAINER, EXHAUST VALVE SPRING
SEAT, VALVE SPRING

ROTATOR, VALVE

PLATE, PUSH ROD GUIDE

BOLT, PIVOT 8MM

NUT, PIVOT ADJ.

SEAL, VALVE STEM

........ 1

QrTy. REMARKS
................ INCLUDES ITEM W/@
2
2
2
2
1
1
1
2
1
1
1
1
1
2
2
1

SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19) — PAGE 35



HONDA GX390U1QWT2 ENG. — CARBURETOR ASSY.

CARBURETOR
GASKET SET

O

Q
8 o

PAGE 36 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CARBURETOR ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS

1 16010ZE2812  CARBURETOR, GASKET SET ..o T INCLUDES ITEMS W/+

2§ 16011ZA0931  VALVE SET, FLOAT 1

36 16013ZA0931  FLOAT SET 1

45 16015ZE8005  CHAMBER SET, FLOAT ..ooooooroseereeessseese I INCLUDES ITEM 4A
............................................................................................. INCLUDES ITEM W/>

4A+ GASKET, CHAMBER SET FLOAT ..oso oo NOT SOLD SEPARATELY

56 16016ZH7W01  SCREW SET, PILOT 1

65>  16024ZE1811  SCREW SET, DRAIN, oo I INCLUDES ITEM 6A

BA+ GASKET, SCREW SET DRAIN ....ooe oo NOT SOLD SEPARATELY

78 16028ZE0005  SCREW SET woooooooooossoessesssesssressensssenses I INCLUDES ITEM 7A

7A+ GASKET, SCREW SET vvvoeeeeeeeeeeseessees s NOT SOLD SEPARATELY

86  16044ZE3W20  CHOKE SET 1

95  16100ZF6V21  CARBURETOR ASSY. (BES5C B)...ccocoorvve... I INCLUDES ITEMS W/$

10§  16124ZE0005  SCREW, THROTTLE STOP 1

11$  16166ZF6W10  NOZZLE, MAIN 1

128+ 16173001004  GASKET, FUEL STRAINER CUP 1

13 16211ZF6000  INSULATOR, CARBURETOR 1

14 16220ZA0702  SPACER, CARBURETOR 1

15 16221ZF6800  GASKET, CARBURETOR 1

16 16223ZE3W00  GASKET, INSULATOR 1

20 16610ZE1000  LEVER, CHOKE (STD)..ooooooorerroesscsssnre I INCLUDES ITEM W/@

226  16953ZE1812  LEVER, VALVE 1

23§ 16954ZE1812  PLATE, LEVER SETTING 1

24$  16956ZE1811  SPRING, VALVE LEVER 1

256+ 16957ZE1812  GASKET, VALVE 1

266  16967ZE0811  CUP FUEL STRAINER 1

28$  93500030061H  SCREW, PAN (3X6) 2

31@ 9430520122 PIN, SPRING (2X12) 1

33$  99101ZH80950  JET, MAIN (#95) (OPTIONAL) 1

33$  99101ZH80980  JET, MAIN (#98) (OPTIONAL) 1

33%  99101ZH81000  JET, MAIN (#100) 1

343 99204ZA00450  JET SET, PILOT (#45) oo I INCLUDES ITEM 34A

34A+ GASKET, JET SET PILOT (#45)....oosoeeeoeeereoeses e NOT SOLD SEPARATELY

356  16172ZE3W10  COLLAR, SET 1

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 37



HONDA GX390U1QWT2 ENG. — CONTROL ASSY.

PAGE 38 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CONTROL ASSY.

oo~ wN|=
o

1@
12@
13@
14@
15@
17@
18@
21

22

24@
27@
28@
29

PART NO.
16551ZE3000
16555ZE3000
16561ZE3000
16562ZE3000
16570ZE3W20
16571ZE3W00
16574ZE1000
16575ZE2W00
16576891000
16578ZE1000
16581ZE3W00
16584883300
16592883310
90013883000
90015ZE5010
90114SA0000
93500050320A
93500050160A
9405006000

PART NAME

ARM, GOVERNOR

ROD, GOVERNOR

SPRING, GOVERNOR
SPRING, THROTTLE RETURN

CONTROL ASSY. (REMOTE)................

LEVER, CONTROL

SPRING, LEVER

WASHER, CONTROL LEVER
HOLDER, CABLE

SPACER, CONTROL LEVER
BASE, CONTROL

SPRING, CONTROL ADJUSTING
SPRING, CABLE RETURN
BOLT, FLANGE (6X12) (CT200)
BOLT, GOVERNOR ARM

NUT, SELF-LOCK (6MM)
SCREW, PAN (5X32)

SCREW, PAN (5X16)

NUT, FLANGE (6MM)

QrTy. REMARKS

1

B e e e e N S T e e e e e A R

................ INCLUDES ITEMS W/@

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 39



HONDA GX390U1QWT2 ENG. — CRANKCASE ASSY.

PAGE 40 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CRANKCASE ASSY.

NO. PART NO. PART NAME QTy. REMARKS

2 11300ZE3604 COVER ASSY., CRANKCASE .........cccoonu.. L IS INCLUDES ITEMS W/$
3 11381ZE3801 GASKET, CASE COVER 1

4 15600Z2G4003 CAP ASSY., OIL FILLER.......ccccevirriiriennnes LIS INCLUDES ITEM W/#
5 15600735003 CAP ASSY., OIL FILLER.......ccoevrirrirrennees L IS INCLUDES ITEM W/@
8#@ 15625ZE1003 GASKET, OIL FILLER CAP 2

9 16510ZE3000 GOVERNOR ASSY......cooivrireiirninies T, INCLUDES ITEMS W/+
10>%$+  16511ZE8000 WEIGHT, GOVERNOR 3

11>%$+  16512ZE3000 HOLDER, GOVERNOR WEIGHT 1

12>%$+  16513ZE2000 PIN, GOVERNOR WEIGHT 3

13>%$ 16531Z0A000 SLIDER, GOVERNOR 1

15>%$ 90602ZE1000 CLIP, GOVERNOR HOLDER 1

16 90701HC4000 PIN, DOWEL (8X12) 2

17>%$ 91201ZE3004 OIL SEAL (35X52X8) 1

18>%$ 9410106800 WASHER, PLAIN (6MM) 1

19 957010804000  BOLT, FLANGE (8X40) 7

20>%$ 961006202000  BEARING, RADIAL BALL (6202) 1

21>%$ 961006207000  BEARING, RADIAL BALL (6207) 1

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 41



HONDA GX390U1QWT2 ENG. — CRANKSHAFT ASSY.

PAGE 42 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CRANKSHAFT ASSY.

=
o

N

PART NO.
13310ZF6W11

13310ZF6W12

13351ZE3010
90745ZE2600
91001ZF6003
91001ZF6013

PART NAME QTy. REMARKS
CRANKSHAFT ..o T INCLUDES ITEM Wi/#
............................................................................................. S/N 1113739 AND BELOW
CRANKSHAFT ..o Tooeeereee INCLUDES ITEM W/+
............................................................................................. S/N 1113740 AND ABOVE
WEIGHT, BALANCER 1

KEY(6.3X6.3X43) 1

BEARING, RADIAL BALL (6207S) ...ovvvererre. I S/N 1113739 AND BELOW
BEARING, RADIAL BALL (6207SH)......c..c...... T S/N 1113740 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 43



HONDA GX390U1QWT2 ENG. — CYLINDER BARRELL ASSY.

PAGE 44 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CYLINDER BARRELL ASSY.

PART NO.
12000ZF6417
15510ZE2043
156510ZE2053
16541ZE3010
90131883000
90446KE1000
91201ZE3004
91203952771
91353671004
9405010000
9410912000
9425110000
957010601200
961006202000
34150ZH7003
34150ZH7013
90013883000

PART NAME

CYLINDER ASSY. ..o,
SWITCH ASSY., OIL LEVEL.................
SWITCH ASSY., OIL LEVEL.................

SHAFT, GOVERNOR ARM
BOLT, DRAIN PLUG 12X15
WASHER (8.2X17X0.8)

OIL SEAL (35X52X8)

OIL SEAL (8X14X5)

O-RING (14MM) (NOK)

NUT, FLANGE (10MM)
WASHER, DRAIN PLUG (12MM)
PIN, LOCK (10MM)

BOLT, FLANGE (6X12)
BEARING, RADIAL BALL (6202)

ALERT UNIT, OIL......cviriirinercrriiienns
ALERT UNIT, OIL.....oooirirircrcrriinienns

BOLT, FLANGE (6X12) (CT200)

QrTy. REMARKS

............. 1

1
1
1
2
1
1
1
1
1
2
1
2
1
1
1
1

................ INCLUDES ITEMS W/#

................ S/N 1412956 AND BELOW
................ S/N 1412957 AND ABOVE

................ S/N 1419413 AND BELOW
................ S/N 1419414 AND ABOVE

SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19) — PAGE 45



HONDA GX390U1QWT2 ENG. — CYLINDER HEAD ASSY.

PAGE 46 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — CYLINDER HEAD ASSY.

NO.
1
2%
3%
4%
5
6
7
8
10
11
12
13
14
16
17
17
18
18
18
18

PART NO.
12200ZF6406
12204ZE2306
12205ZE2305
12216ZE2300
12251ZF6W00
12310ZE3791
12315ZE3840
12391ZE2020
17316611000
90014ZE2000
90042ZE8000
92900080320E
90441ZE2010
9430112200
957251008000
957011008000
9807955846
9807955855
9807956846
9807956855

PART NAME

CYLINDER HEAD.......ccoemirririeiriiriineiene,

GUIDE, VALVE (OS) (OPTIONAL)
GUIDE, EX. VALVE (OS) (OPTIONAL)
CLIP, VALVE GUIDE

GASKET, CYLINDER HEAD
COVER, HEAD

TUBE, BREATHER

GASKET, CYLINDER HEAD COVER
CLIP, BREATHER TUBE

BOLT, HEAD COVER

BOLT, STUD (8X131.5)

BOLT 2, STUD (8X32)

WASHER, HEAD COVER

PIN A, DOWEL (12X20)

BOLT, FLANGE (10X80) ....vvserereerrsee
BOLT, FLANGE (10X80) ...vvvserrreerrssen

SPARK PLUG (BPR5ES) (NGK) (OPT)
SPARK PLUG (W16EPR-U) (DENSO)
SPARK PLUG (BPR6ES) (NGK)
SPARK PLUG (W20EPR-U) (DENSO)

QrTy.

REMARKS

B e e e I N N N I N N T ) N e N o B e e e I N ]

................ INCLUDES ITEMS W/%

................ S/N 1411816 AND BELOW
................ S/N 1411817 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 47



HONDA GX390U1QWT2 ENG. — FAN COVER ASSY.

10

15—g

PAGE 48 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — FAN COVER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
4 16731ZE2003 CLIP, TUBE 1
7 19610ZE3010ZB COVER, FAN *NH1* (BLACK)

10 19631ZE3W00  SHROUD

13 36100ZF6P81 SWITCH ASSY., ENGINE STOP ........ccoccvvevnnen.
13 36100ZF6P82 SWITCH ASSY., ENGINE STOP ........cccccvvvrnn.
15 90013883000 BOLT, FLANGE (6X12) (CT200)

................ S/N 1412956 AND BELOW
................ S/N 1412957 AND ABOVE

o) — — i

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 49



HONDA GX390U1QWT2 ENG. — FLYWHEEL ASSY.

PAGE 50 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — FLYWHEEL ASSY.

PART NO.

19511ZE3000
28450ZE3W11
31100ZE3701
90201ZE3V00
90201ZE3790
90741ZE2000

PART NAME QrTy. REMARKS

FAN, COOLING

PULLEY, STARTER (SCREEN GRID)
FLYWHEEL

NUT, SPECIAL (1BMM) (1) creeeveerreeereserree
NUT, SPECIAL (1BMM) (1) reeveerreeerescrree
KEY, SPECIAL WOODRUFF (25X18)

1

1
1
1
1
1

................ S/N 1317976 AND BELOW
................ S/N 1317977 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 51



HONDA GX390U1QWT2 ENG. — FUEL TANK ASSY.

PAGE 52 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — FUEL TANK ASSY.

OOMOOW =
o

—_— — - O
o N O1 #HF

18
20
20
22

PART NO. PART NAME QrTy. REMARKS
16854ZH8000 RUBBER, SUPPORTER (107MM) 1
16955ZE1000 JOINT, FUEL TANK 1

17510ZE3020ZB  TANK, FUEL *NH1™ ..o 1

17510ZE3800ZA  TANK, FUEL *NH1™ ....ooiieeececeee LIS S/N 1213086 THRU 1383799
17510ZE3801ZA  TANK, FUEL *NH1* L...ooiiicccee LI S/N 1383800 AND ABOVE
17620207305 CAP, FUEL FILLER (CHROME PLATED).......... T INCLUDES ITEM W/#
1
1
2
1

................ S/N 1213085 AND BELOW

17631207812 GASKET, FUEL FILLER CAP 39X62X3

91353671004  O-RING (14MM) (NOK)

9405008000 NUT, FLANGE (8MM)

950014523540  BULK HOSE, FUEL (4.5X235) ....vvocccssverssrces e REPLACES 950014500160M
............................................................................................. S/N 1105013 AND BELOW

91424750801  BULK HOSE, FUEL (4.5X235) (FKM) ....ovv.... T S/N 1105014 AND ABOVE

9500202080 OLIP, TUBE (BB) ..vvveveveeeereserssssersssernessenee Do S/N 1105013 AND BELOW

950024080008  CLAMP, TUBE (D8)...rcccevoeevereermsssersssresssenn Do S/N 1105014 AND ABOVE

957010802500  BOLT, FLANGE (8X25) 2

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 53



HONDA GX390U1QWT2 ENG. — IGNITION COIL ASSY.

PAGE 54 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — IGNITION COIL ASSY.

PART NO.
30500ZF6W02
30500ZF6W03
30700ZE1013
31512ZE2000
36101ZE2701
90015883000
90684ZA0601

PART NAME QrTy. REMARKS

COIL ASSY., IGNITION .....covvivrirrerrerrieriieeneene
COIL ASSY., IGNITION .....cooevriiririererririeene
CAP ASSY., NOISE SUPPRESSOR
GROMMET, WIRE

WIRE, STOP SWITCH (430MM)

BOLT, FLANGE (6X28)

CLIP, WIRE HARNESS

T
1
1
1
1
1
2
1

................ S/N 1411816 AND BELOW
................ S/N 1411817 AND ABOVE

SP118 PAVEMENT SAW ¢« PARTS MANUAL — REV. #2 (09/26/19) — PAGE 55



HONDA GX390U1QWT2 ENG. — MUFFLER ASSY.

PAGE 56 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — MUFFLER ASSY.

(OOO\IO)O)O‘IOJI\)‘Z
o

WD —= =
— 00N DN OO

PART NO.
18310ZE2W61
18320ZE2W61
18330ZE2W00
18331ZE3810
18331ZE3811
18333ZF6W01
18355ZE2W00
18381ZE2W10
18381ZE2800
90050ZE1000
90055ZE1000
90006ZE2000
9405008000
90055ZE1000

PART NAME QrTy. REMARKS

n
MUFFLER 1
PROTECTOR, MUFFLER 1
PIPE, EX. 1
CAP, MUFFLER w....ooeeeeseeeeeeesseessssersssesseseseses 1
CAP, MUFFLER w....coeeooeeeeeeeeee s eesssersesessssnssees 1
GASKET, EX. PIPE 1
ARRESTER, SPARK (OPTIONAL) 1
GASKET, MUFFLER (ARRESTER) (OPTIONAL) 1
GASKET, MUFFLER 1
SCREW, TAPPING (5X8) 4
SCREW, TAPPING (4X6) 3
SCREW, TAPPING (6X10) 1
NUT, FLANGE (8MM) 5
SCREW, TAPPING (4X6) 1

.......... S/N 1166160 AND BELOW
.......... S/N 1166161 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 57



HONDA GX390U1QWT2 ENG. — PISTON ASSY.

PAGE 58 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — PISTON ASSY.

=
o

OO PRWPDPOPDNOND -

PART NO.

13010ZF6005
13011ZF6005
13012ZF6005
13013ZF6005
13101ZF6W00
13102ZF6W00
13103ZF6W00
13104ZF6W00
13111ZF6W00
13200ZE3020
13200ZE3315
90001ZE8000
90601ZE3000

PART NAME QrTy. REMARKS

RING SET, PISTON (STD)
RING SET, PISTON (0.25)
RING SET, PISTON (0.50)
RING SET, PISTON (0.75)
PISTON (STD)

PISTON (0.25)

PISTON (0.50)

PISTON (0.75)

PIN, PISTON

ROD ASSY., CONNECTING (STD) cvvverrrereererssrnn
ROD ASSY., CONNECTING (0.25 UNDERSIZE)
BOLT, CONNECTING ROD

CLIP, PISTON PIN (20MM)

1

| O T A T S A A T T T G Gt G

.......... INCLUDES ITEM W/@

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 59



HONDA GX390U1QWT2 ENG. — RECOIL STARTER ASSY.

PAGE 60 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — RECOIL STARTER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS
1 28400ZE3W01ZB STARTER ASSY., RECOIL @NH1@ (BLACK)............. L INCLUDES ITEMS W/@
2@  28410ZE3W01ZB CASE, RECOIL STARTER @NH1@ (BLACK) 1
3@  28421ZE3W01  PULLEY, RECOIL STARTER 1
4@  28422ZE2W01  RATCHET, STARTER 2
5@  28441ZE2W01  SPRING, FRICTION 1
6@  28442ZE2W01  SPRING, STARTER RETURN 1
7@  28443ZE2W01  SPRING, RATCHET 2
1
1
1
1
3

8@  28444ZE2W01  RETAINER, SPRING

10@ 28461ZE2W02  GRIP, STARTER

11@ 28462ZE3W01  ROPE, RECOIL STARTER
13@ 90004ZE2W01  SCREW, CENTER

14 90008ZE2003 BOLT, FLANGE (6X10)

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 61



HONDA GX390U1QWT2 ENG. — LABELS ASSY.

PAGE 62 — SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19)



HONDA GX390U1QWT2 ENG. — LABELS ASSY.

cn.pwmm—u—s‘z

PART NO.
87516ZH7000
87516ZH7810
87521ZF6W03
87521ZF6W04
87532ZH7000
87534ZE1841
87535ZE1841

PART NAME QrTy. REMARKS

MARK OPERATOR CAUTION

MARK OPERATOR PICTOGRAPH (OPTION)
EMBLEM (GX390 HONDA 13.0) ccvvveeeeererecresesee
EMBLEM (GX390 HONDA 13.0) cevoveeeeeereeeserssesee
MARK, THROTTLE INDICATION

LABEL, AIR CLEANER CAUTION

MARK, AIR CLEANER SALES POINT

1

1
1
1
1
1
1

.......... S/N 1398206 AND BELOW
.......... S/N 1398207 AND ABOVE

SP118 PAVEMENT SAW ¢ PARTS MANUAL — REV. #2 (09/26/19) — PAGE 63



